



The management of *Clostridioides difficile* infection: from empirism to evidence

Ioana Ș. Deac¹, Adriana M. Ofrim¹, Radu A. Fărcaș^{1,2}, Simona Grad^{1,2}, Ștefan Popa^{1,2}, Dan L. Dumitrașcu^{1,2}

1) 2nd Department of Internal Medicine, Emergency Clinical County Hospital, Cluj-Napoca, Romania

2) Iuliu Hatieganu University of Medicine and Pharmacy, Cluj-Napoca, Romania

Abstract

Clostridioides difficile infection (CDI) in clinical practice represents a challenge for its management and also prevention of recurrence. Even though there are updated guidelines for infection prevention, control and treatment, CDI remains a leading cause of healthcare acquired diarrhea with increasing incidence in the community. We present here a synthesis of the most recent international guidelines on the management of CDI.

In 2021 updated guidelines on the treatment of CDI in adults were published by the Infectious Diseases Society of America (IDSA) and the Society for Healthcare Epidemiology of America (SHEA), American College of Gastroenterology (ACG) and the European Society of Clinical Microbiology and Infectious Diseases (ESCMID). These guidelines focused on CDI management in adults, including new data on the clinical efficacy of Fidaxomicin (FDX) and Bezlotoxumab. The 2017 publication of IDSA and SHEA - Clinical Practice Guidelines for *Clostridium difficile* infection also included pediatric treatment recommendations that are not a part of the 2021 update. Vancomycin (VAN) treatment for an initial CDI episode remains an acceptable alternative to FDX, considering the monetary and logistical challenge of acquiring FDX.

There is growing literature on fecal microbiota transplantation (FMT) and the 2021 guidelines describe its role in severe complicated refractory CDI cases and for which surgical management is not feasible. Moreover, there are new data on the secondary prophylaxis with VAN in refractory CDI in patients with risk factors who receive broad spectrum antibiotics.

Keywords: Bezlotoxumab, *Clostridioides difficile*, Fidaxomicin, pseudomembranous colitis, Vancomycin

Introduction

Clostridioides difficile is a spore forming anaerobic, Gram-positive bacterium that can cause pseudomembranous colitis in susceptible patients, representing a major nosocomial concern [1]. *Clostridioides difficile* infection (CDI) is a common cause of healthcare associated diarrhea. In Europe there are 189,526 cases annually of healthcare-associated CDI [2]. In America there are 223,900 *Clostridioides difficile* infections per year [3]. CDI is an important nosocomial infection that can cause severe enterocolitis and requires

sanitary measures to reduce the infectious risk for other susceptible patients and adequate treatment to prevent life threatening infection.

Practitioners should bear in mind the fact that *Clostridioides Difficile* can be detected in asymptomatic patients. Therefore, testing for CDI is recommended in a patient that develops ≥ 3 type 7 Bristol scale stools within 24 hours [4]. For the diagnosis of CDI, a multistep algorithm testing should be used to avoid over-diagnosis by confirming the presence of a toxigenic strain of *Clostridioides difficile*. In consequence, a positive glutamate

DOI: 10.15386/mpr-2622

Manuscript received: 16.02.2023

Received in revised form: 14.04.2023

Accepted: 15.06.2023

Address for correspondence:

Simona Grad

costinsimona_m@yahoo.com

This work is licensed under a Creative Commons Attribution-NonCommercial-NoDerivatives 4.0 International License <https://creativecommons.org/licenses/by-nc-nd/4.0/>

dehydrogenase (GDH) antigen test must be followed by a nucleic acid amplification test (NAAT) or enzyme immunoassay (EIA) test [4].

The severity of an initial CDI episode can be assessed by using clinical parameters, laboratory and imaging findings such as: fever at presentation, elevated leucocyte count, elevated serum creatinine value, distension of large intestine, pericolic fat stranding or colonic wall thickening at imaging [5]. Using those parameters an initial CDI episode can be considered as non-severe, severe or fulminant.

Considering the severity classification of CDI there are different treatment options. The international guidelines include the Fidaxomicin, Vancomycin and Metronidazole use and promote the use of fecal microbiota transplantation (FMT) and Bezlotoxumab for recurrent episodes of CDI [4-6].

Treatment of an initial CDI episode

In 2021 updated clinical practice guidelines focused on the management of CDI were published by the European Society of Clinical Microbiology and Infectious Diseases (ESCMID), American College of Gastroenterology (ACG), the Infectious Diseases Society of America (IDSA) and the Society for Healthcare Epidemiology of America (SHEA). There is a consensus between the three guidelines regarding the treatment of an initial non-severe CDI episode. It should be treated with Fidaxomicin or Vancomycin administered orally, depending on the availability of Fidaxomicin. If those are not available, then Metronidazole in oral administration should be considered [4-6]. Fidaxomicin is a better alternative to Vancomycin treatment because it reduces the recurrence risk of CDI [7,8].

Depending on the clinical presentation and laboratory parameters of the patient, the initial CDI episode can be considered a severe one. The ESCMID guideline defines as a severe CDI a patient that has at presentation fever $>38.5^{\circ}\text{C}$, leucocyte count $>15 \times 10^9/\text{L}$ and serum creatinine $>50\%$ above the baseline. Additional factors are provided by imaging: distension of large intestine, pericolic fat stranding or colonic wall thickening [5]. The ACG guideline classifies a severe CDI by the leucocyte value $>15,000 \text{ cells}/\text{mm}^3$ and value of serum creatinine $>1.5 \text{ mg}/\text{dL}$ [4]. In this case both the ACG and the ESCMID guideline recommend Vancomycin or Fidaxomicin, but the ESCMID guideline includes the possibility of associating Metronidazole i.v. or Tigecycline i.v. to the standard of care (SOC) treatment [4,5].

Fulminant CDI is defined by the ESCMID guideline as a patient with hypotension, septic shock, elevated serum lactate, ileus, toxic megacolon, bowel perforation [5]. The ACG guideline regards fulminant CDI as severe CDI plus hypotension, shock, ileus, or megacolon [4]. Both guidelines recommend use of Vancomycin in association

with Metronidazole. Fulminant CDI not responding to antibiotic treatment can be treated with Tigecycline i.v. 50 mg b.i.d. according to the ESCMID guideline [5].

Surgical treatment for fulminant CDI according to the ACG and ESCMID guideline is recommended when medical treatment does not result in an improvement of the patient with CDI. Total abdominal colectomy is considered the standard surgical approach. It can be avoided by partial colectomy or loop ileostomy with intraoperative colonic lavage and postoperative instillation of Vancomycin [4,5].

The IDSA and SHEA 2021 and ACG guidelines recommend for an initial CDI episode in which the patient presents ileus, megacolon, hypotension or shock, Vancomycin administered orally together with Vancomycin enema [4,6]. The IDSA and SHEA 2021 guideline recommends in this case to add Metronidazole iv to the SOC treatment [6].

Treatment of recurrences

First CDI recurrence

A recurrence of CDI is defined by the ACG guideline as the recurrence of diarrhea and a positive NAAT or EIA test within 8 weeks after the treatment of a first CDI episode [4]. The treatment chosen in this case is different between the 3 guidelines. The IDSA and SHEA 2021 guideline recommends Fidaxomicin as a first line of treatment while the ACG guideline recommends Vancomycin in a tapered and pulsed regimen and Fidaxomicin as a second line treatment [4,6]. The ESCMID guideline recommends Vancomycin or Fidaxomicin in association with Bezlotoxumab [5]. Tapered and pulsed regimens of Vancomycin mean a 10-to-14-day course of oral Vancomycin at a dose of 125 mg q.i.d., followed by reduced doses of Vancomycin over 2 weeks (b.i.d. for a week and then q.d. for the next week), followed by a Vancomycin dose of 125 mg every 2 or 3 days for 2 to 8 weeks [9].

According to the IDSA and SHEA 2021 guideline, Bezlotoxumab can be associated with the SOC antibiotics in case of a CDI recurrence within the first 6 months of the previous CDI episode [6]. Bezlotoxumab is a human monoclonal antitoxin antibody that binds to *Clostridioides difficile* toxin B and neutralizes its activity. Bezlotoxumab 10 mg/kg is given i.v. once during SOC regimen [10]. Another treatment indication for Bezlotoxumab is an initial CDI episode in a patient with CDI recurrence risk factors such as immunosuppression, severe initial CDI or ≥ 65 years of age according to the IDSA and SHEA 2021 guideline [6].

Treatment of a second or more CDI recurrence(s)

According to the IDSA and SHEA 2021 guideline, the first line of treatment in second CDI recurrence is Fidaxomicin 200 mg administered b.i.d. for 10 days. Another way of administration is b.i.d. for 5 days followed by once a day every other day for a duration of 20 days.

If Fidaxomicin isn't available, Vancomycin by mouth in a tapered and pulsed regimen is a good alternative. For a longer period of administration, Vancomycin by mouth 125 mg q.i.d. for 10 days followed by Rifaximin 400 mg t.i.d. for 20 days can be used especially in a patient with multiple recurrences [6]. Rifaximin is a non-absorbable antibiotic, rifamycin derivative that has a broad spectrum which includes *Clostridioides difficile*. Its effect on CDI was studied, showing a decrease of recurrent diarrhea in patients with CDI [11,12].

The ESCMID guideline recommends FMT as a first line of treatment for a second CDI recurrence. A second line of treatment is represented by Vancomycin or Fidaxomicin in association with Bezlotoxumab and if those two lines of treatment are not available, Vancomycin in a tapered and pulsed regimen is recommended [5].

According to the IDSA and SHEA 2021 guideline, FMT is recommended for patients who had at least 2 recurrent CDI episodes and no clinical response to the SOC antibiotic treatment [6]. Another course of treatment is Bezlotoxumab 10mg/kg given i.v. once during SOC regimen [6].

A recurrence of CDI is particularly challenging to treat and FMT has a higher success rate in comparison to broad spectrum antibiotics in this case. The source of stool should be vigorously screened. The age of an FMT donor should be less than 60 years, with a body mass index between ≥ 18 and ≤ 30 kg/m². When it is possible, FMT should be sourced from a centralized stool bank from an unrelated donor, but another possible choice for FMT donor is a family member or significant other [13,14]. Fresh stool (processed within 6 hours of defecation) or frozen fecal material (used within 6 hours from thawing) can be used for FMT. It may be delivered through the upper gastrointestinal tract using nasogastric or nasoenteric tubes, upper gastrointestinal endoscopy and capsules. Another way of administering FMT is via the lower gastrointestinal tract using enema or lower gastrointestinal endoscopy. The colonoscopy approach is the preferred route of FMT administration because it allows the delivery of FMT and the evaluation of the severity of the colon inflammation, including the presence of pseudomembranes [15].

Antibiotic resistance in CDI

For many years Metronidazole was considered an optimal treatment choice for CDI. The latest guidelines for CDI management removed Metronidazole as a first line treatment based on recent randomized controlled trials that demonstrated high rates of treatment failure in patients treated with Metronidazole [16,17]. A reason for these findings is the pharmacokinetic limitations of Metronidazole after oral administration [16,17]. Another reason is the presence of *Clostridioides difficile* strains such as polymerase chain reaction ribotype 027 (RT027)

that possesses Metronidazole, Rifampicin, Moxifloxacin, Clindamycin, Imipenem and Chloramphenicol resistance [18,19]. In Europe the RT027 was identified predominantly in Denmark, Hungary, Italy and Poland [18,19]. RT027 was also reported in Romania causing outbreaks [20]. In the United States a decline in RT027 prevalence was observed in the last decade [21].

Vancomycin is increasingly used due to the updated CDI guidelines, but the clinical treatment response has decreased over time. The existing literature on Vancomycin resistance focuses on the *Clostridioides difficile* genes associated with Vancomycin resistance as a tool for obtaining the best treatment outcome [22,23]. There is no consensus on *Clostridioides difficile* culture and susceptibility testing in clinical practice, making it difficult to evaluate the degree of Vancomycin resistance. *Clostridioides difficile* strains with reduced susceptibility to Vancomycin represent a therapeutic challenge. Hypervirulent strains of *Clostridioides difficile* with reduced susceptibility to Vancomycin have been reported in Israel [24].

Prophylaxis of CDI

Primary prophylaxis

Primary prophylaxis of CDI represents the prevention of an initial CDI episode in a patient that has no previous history of CDI. The 2017 publication of IDSA and SHEA- Clinical Practice Guidelines for *Clostridium difficile* infection includes the importance of primary prophylaxis in CDI. The patient with CDI should be isolated from other patients without CDI to prevent spore transmission. Medical personnel should wear protective gowns and gloves when they interact with the stool of the infected patient or *Clostridioides difficile* spore contaminated objects. Moreover, hand hygiene with either soap and water or an alcohol-based hand hygiene product prevents the transmission of *Clostridioides difficile* spores [25]. These aspects are described in the 2021 publication of ACG as well [4].

The 2021 publications of ACG and ESCMID mention the importance of evaluating risk factors for developing CDI and tackling them [4,5]. The risk factors can be divided in exogenous and endogenous risk factors. The exogenous risk factors are represented by pharmacological agents such as antibiotics, proton pump inhibitors (PPIs), H₂ receptor antagonists, nonsteroidal anti-inflammatory drugs (NSAIDs) and by invasive procedures such as recent abdominal surgery and invasive mechanical ventilations [26].

Endogenous risk factors are patient related, regarding patient comorbidities, for example: immunosuppression or neutropenia, diabetes, inflammatory bowel disease (IBD), chronic kidney disease, solid cancer, hypoalbuminemia, or age over 65 years old [26]. For such patients with endogenous risk factors repeated hospital admissions

should be avoided, as they increase the risk of CDI [5].

Broad-spectrum antibiotic treatment represents a major risk factor by disrupting the gut microbiome. Use of Clindamycin and Fluoroquinolones represent the highest risk for CDI in community-acquired CDI. In hospital-acquired CDI the antibiotic use risk factors are third generation Cephalosporins followed by Clindamycin, fourth generation Cephalosporins, Carbapenems, Fluoroquinolones and Piperacillin in combination with a beta-lactamase inhibitor [27,28].

The use of probiotics has not been considered beneficial in primary or secondary CDI prophylaxis [5,6,29]. The use of PPIs as a risk factor for CDI was debated in published articles. Although some studies reveal an epidemiological association between PPIs and CDI [30,31], others do not find an association between them

[32]. Unnecessary proton pump inhibitor treatment should be discontinued considering the fact that in some studies the use of PPIs is related to CDI or CDI recurrence [4,5,25,30].

Secondary prophylaxis of CDI

Secondary prophylaxis represents the prevention of CDI recurrence [33]. Exposure to antimicrobials is one of the risk factors for developing community acquired CDI because of the disruption of the gut microbiome and facilitating the proliferation of *Clostridioides difficile* [34].

When facing a patient that must take antibiotic therapy, the physician should take into consideration other risk factors for developing CDI and if the patient had a previous CDI episode. Oral Vancomycin prophylaxis with a dose of 125 mg b.i.d. is recommended in these carefully selected patients [33].

Table I. Severity classification and treatment of CDI presented by the three guidelines.

	IDSA and SHEA 2021	ACG 2021	ESCMID 2021	
First CDI episode	Non-severe WBC ≤ 15,000 cells/mL Crea < 1.5 mg/dL	I. FDX 200 mg b.i.d. for 10 days II. VAN 125 mg po q.i.d. for 10 days III. Metronidazole 500 mg po t.i.d. for 10-14 days	I. VAN 125 mg po q.i.d. II. FDX 200 mg b.i.d. for 10 days III. Metronidazole 500 mg po t.i.d. for 10-14 days	I. FDX 200 mg b.i.d. for 10 days II. VAN 125 mg po q.i.d. III. Metronidazole 500 mg po t.i.d. for 10 days
	Severe WBC ≥ 15,000 cells/mL Crea > 1.5 mg/dL		I. VAN 125 mg po q.i.d. for 10 days II. FDX 200 mg b.i.d. for 10 days	VAN or FDX +/- Metronidazole iv or Tigecycline iv
	Fulminant	VAN 500 mg po q.i.d. + Metronidazole 500 mg iv t.i.d.	VAN 500 mg po q.i.d. for 48-72 h VAN + Metronidazole 500 mg iv t.i.d. FMT when Fulminant CDI is refractory to AB therapy	VAN or FDX Surgical consultation Tigecycline 50 mg iv b.i.d. FMT
	Ileus	add VAN enemas + VAN po + Metronidazole 500 mg iv t.i.d.	add VAN 500 mg enemas t.i.d.	
	First recurrence	I. FDX 200 mg b.i.d. for 10 days II. FDX 200 mg b.i.d. for 5 days then once every other day for 20 days III. VAN 125 mg po tapered and pulsed regimen IV. VAN 125 mg po q.i.d. for 10 days V. Bezlotoxumab 10 mg/kg iv once during SOC AB	I. Tapered and pulsed dose VAN II. FDX	I. VAN or FDX + Bezlotoxumab II. FDX 200 mg b.i.d. for 5 days then q.d. every other day for 20 days III. VAN tapered and pulsed
Second recurrence	I. FDX 200 mg b.i.d. for 10 days II. FDX 200 mg b.i.d. for 5 days then once every other day for 20 days III. VAN 125 mg po tapered and pulsed regimen IV. VAN 125 mg po q.i.d. for 10 days followed by Rifaximin 400 mg t.i.d. for 20 days V. FMT after at least 3 CDI episodes VI. Bezlotoxumab 10 mg/kg iv once during SOC AB	I. FMT through colonoscopy or capsules II. Repeat FMT in case of CDI recurrence in the first 8 weeks of initial FMT III. VAN po for recurrent CDI in patients who relapsed after FMT IV. Bezlotoxumab for patients at risk of recurrence	I. FMT II. VAN or FDX + Bezlotoxumab III. VAN tapered and pulsed	
IBD + CDI		VAN po q.i.d. for at least 14 days FMT for recurrent CDI in patients with IBD		

Abbreviations: **CDI**- *Clostridioides difficile* infection; **WBC**- white blood cells; **Crea**- creatinine; **FDX**- Fidaxomicin; **VAN**- Vancomycin; **q.d.**- once a day; **b.i.d.**- twice daily; **t.i.d.**- three times a day; **q.i.d.**- four times a day; **po**- oral; **iv**- intravenous; **SOC**- standard of care; **FMT**- fecal microbiota transplantation, **AB**- antibiotic, **IBD**- inflammatory bowel disease.

Evaluating the need for testing and choosing a diagnostic test for CDI

CDI should be suspected in a patient with ≥ 3 watery stools within 24 hours especially when that patient was recently exposed to the healthcare environment, took antibiotic treatment or is over 65 years old [4]. It is important to evaluate the risk factors for developing CDI before choosing a diagnostic test.

CDI diagnostic tests

Available diagnostic tests for CDI are NAAT, GDH antigen test and EIA test. All those tests should be used for testing unformed stool. EIA test detects toxin A and B produced by the organism in the infected patient. NAAT detects the gene encoding toxin but it does not indicate if the organism is producing the toxin. Therefore, a positive NAAT can appear in an asymptomatic patient. GDH is produced both by toxigenic and nontoxigenic strain of *Clostridioides difficile*. A positive GDH tests must be followed by NAAT or EIA test to confirm the presence of a toxigenic strain [4,35]. By using a multistep algorithm in testing for CDI, overdiagnosis by applying only NAAT is avoided [25].

According to the IDSA and SHEA 2017 and ACG guidelines, practitioners should evaluate the clinical presentation of the patient before choosing a diagnostic test. If the stool of the patient is unformed, the patient is not using laxatives and has an unexplained onset of over 3 unformed stools in 24 h he should be tested for CDI [4,25]. When there are institutional criteria for patient stool submission for CDI testing, a good diagnostic method is NAAT or one of the following: stool toxin test and GDH test; toxin test and GDH test arbitrated by NAAT; NAAT plus toxin test. It is not recommended to repeat the testing within 7 days during the same episode of unformed stool [25].

The ACG guideline recommends including highly sensitive tests and highly specific tests to distinguish between colonization and active infection. Firstly, the stool should be tested with a highly sensitive NAAT or GDH test. If it is positive, then an EIA test should follow. If both tests are positive, then CDI is confirmed. Practitioners should bear in mind that no test is perfect and the decision to treat can be made on the clinical presentation of the patient. In this case empiric treatment can be administered. Lack of response to Vancomycin treatment in nonsevere cases or an atypical course of the disease can contradict the CDI diagnosis [4].

Pediatric management recommendations

The 2017 Clinical Practice Guidelines for *Clostridioides difficile* infection included the management of CDI in pediatric patients [25]. The 2021 IDSA and SHEA guideline focuses on adult treatment recommendations and includes new data on Fidaxomicin and Bezlotoxumab use in treatment of CDI [6].

Diagnosis of CDI in pediatric patients

Testing for CDI in pediatric patients is recommended

after 12 months of age in the presence of diarrhea. There is a high prevalence of asymptomatic *Clostridioides difficile* colonization in infants. Children younger than 12 months of age should be tested for *Clostridioides difficile* if there is clear evidence of pseudomembranous colitis or toxic megacolon in the presence of diarrhea and after other causes for diarrhea are excluded [25].

In pediatric patients older than 2 years of age CDI testing is recommended in case of prolonged diarrhea and additional risk factors such as IBD, immunosuppression, recent antibiotic treatment or contact with the healthcare system [25].

Treatment of CDI in pediatric patients

For an initial episode of non-severe CDI in children Metronidazole (po for 10 days, 7,5 mg/kg/dose t.i.d. or q.i.d.) or Vancomycin (po for 10 days, 10 mg/kg/dose q.i.d.) is recommended [25]. Metronidazole has been used historically in pediatric treatment of CDI as a first line treatment, but as the 2017 IDSA and SHEA guideline recommends use of Vancomycin over Metronidazole in adults with non-severe CDI, recent studies show a better outcome using Vancomycin over Metronidazole in pediatric patients [36,37]. Fidaxomicin was omitted from pediatric recommendations because of lack of evidence at the time of the 2017 IDSA and SHEA publication. Since then, new data are available and in January 2020 US Food and Drug Administration approved Fidaxomicin for the treatment of CDI in children over 6 months old [38].

For an initial episode of severe CDI in children Vancomycin (po or pr for 10 days, 10 mg/kg/dose q.i.d.) is the first treatment of choice and Metronidazole (po for 10 days, 10 mg/kg/dose t.i.d.) can be added to the Vancomycin treatment if deemed necessary [25].

In case of a first recurrence of non-severe CDI, Metronidazole (po for 10 days, 7,5 mg/kg/dose t.i.d. or q.i.d.) or Vancomycin (po for 10 days, 10 mg/kg/dose q.i.d.) is recommended [25].

In case of a second recurrence Vancomycin in a tapered and pulsed regimen is recommended. An alternative is Vancomycin (po for 10 days, 10 mg/kg/dose q.i.d.) followed by Rifaximin (no pediatric dosing available, maximum dose of 400 mg t.i.d.) for 20 days. Another course of treatment is FMT for pediatric patients with multiple recurrences of CDI following antibiotic treatment [25]. Children with IBD can also receive FMT, failed treatment among those patients may be related to clinically active IBD [39].

Conclusions

Oral Vancomycin remains an important treatment choice in clinical practice because of economic considerations and its logistical availability even though new guidelines promote Fidaxomicin use in CDI as a first line of treatment. Depending on the financial possibility of implementing Fidaxomicin use in hospitals, medical

practitioners can observe a reduction of the CDI burden in the healthcare system. Fecal microbiota transplantation use for severe CDI not responding to antibiotic treatment is recommended by both the ACG and ESCMID guidelines. Bezlotoxumab in addition to the SOC treatment is recommended for the treatment of the first CDI recurrence by the 2021 IDSA and SHEA and ESCMID guidelines. Tigecycline i.v. use is recommended by the ESCMID guideline for the treatment of severe CDI when Vancomycin or Fidaxomicin treatment is not improving the clinical state of the patient.

References

1. Paredes-Sabja D, Shen A, Sorg JA. Clostridium difficile spore biology: sporulation, germination, and spore structural proteins. *Trends Microbiol.* 2014;22:406–416.
2. European Centre for Disease Prevention and Control. Clostridioides (Clostridium) difficile infections. Annual epidemiological report for 2016–2017. Stockholm: ECDC; 2022. Available at: <https://www.ecdc.europa.eu/en/publications-data/clostridioides-difficile-infections-annual-epidemiological-report-2016-2017>
3. Centers for Disease Control and Prevention. Antibiotic resistance threats in the United States, 2019. Atlanta, GA: U.S. Department of Health and Human Services, CDC; 2019. Available from: <https://www.cdc.gov/drugresistance/pdf/threats-report/2019-ar-threats-report-508.pdf>
4. Kelly CR, Fischer M, Allegretti JR, LaPlante K, Stewart DB, Limketkai BN, et al. ACG Clinical Guidelines: Prevention, Diagnosis, and Treatment of Clostridioides difficile Infections. *Am J Gastroenterol.* 2021;116:1124–1147.
5. van Prehn J, Reigadas E, Vogelzang EH, Bouza E, Hristea A, Guery B, et al. European Society of Clinical Microbiology and Infectious Diseases: 2021 update on the treatment guidance document for Clostridioides difficile infection in adults. *Clin Microbiol Infect.* 2021;27 Suppl 2:S1–S21.
6. Johnson S, Lavergne V, Skinner AM, Gonzales-Luna AJ, Garey KW, Kelly CP, et al. Clinical Practice Guideline by the Infectious Diseases Society of America (IDSA) and Society for Healthcare Epidemiology of America (SHEA): 2021 Focused Update Guidelines on Management of Clostridioides difficile Infection in Adults. *Clin Infect Dis.* 2021;73: e1029–e1044.
7. Giacobbe DR, Vena A, Falcone M, Menichetti F, Bassetti M. Fidaxomicin for the Treatment of Clostridioides difficile Infection in Adult Patients: An Update on Results from Randomized Controlled Trials. *Antibiotics (Basel).* 2022;11:1365.
8. Cornely OA, Crook DW, Esposito R, Poirier A, Somero MS, Weiss K, et al. Fidaxomicin versus vancomycin for infection with Clostridium difficile in Europe, Canada, and the USA: a double-blind, non-inferiority, randomised controlled trial. *Lancet Infect Dis.* 2012;12:281–289.
9. Umemura T, Ota A, Mutoh Y, Norizuki C, Mizuno T, Kozaki K, et al. Efficacy of prolonged tapered and pulsed vancomycin regimen on recurrent Clostridioides difficile infection in the Japanese setting: a case control study. *J Pharm Health Care Sci.* 2019;5:19.
10. Johnson S, Gerding DN. Bezlotoxumab. *Clin Infect Dis.* 2019;68:699–704.
11. Major G, Bradshaw L, Boota N, Sprange K, Diggle M, Montgomery A, et al. Follow-on RifAximin for the Prevention of recurrence following standard treatment of Infection with Clostridium Difficile (RAPID): a randomised placebo controlled trial. *Gut.* 2019;68:1224–1231.
12. Garey KW, Ghantaji SS, Shah DN, Habib M, Arora V, Jiang ZD, et al. A randomized, double-blind, placebo-controlled pilot study to assess the ability of rifaximin to prevent recurrent diarrhoea in patients with Clostridium difficile infection. *J Antimicrob Chemother.* 2011;66:2850–2855.
13. Kumar V, Fischer M. Expert opinion on fecal microbiota transplantation for the treatment of Clostridioides difficile infection and beyond. *Expert Opin Biol Ther.* 2020;20:73–81.
14. Gilca-Blanariu GE, Stefanescu G, Girleanu I, Iqbal T, Segal J, Mullish B, et al. Romanian National Guideline on Translating Fecal Microbiota Transplantation Applications related to Clostridioides difficile Infections into the Local Clinical Practice. *J Gastrointest Liver Dis.* 2021;30:147–163.
15. Cammarota G, Ianiro G, Tilg H, Rajilić-Stojanović M, Kump P, Satokari R, et al. European consensus conference on faecal microbiota transplantation in clinical practice. *Gut.* 2017;66:569–580.
16. Gonzales-Luna AJ, Olaitan AO, Shen WJ, Deshpande A, Carlson TJ, Dotson KM, et al. Reduced Susceptibility to Metronidazole Is Associated With Initial Clinical Failure in Clostridioides difficile Infection. *Open Forum Infect Dis.* 2021;8:ofab365.
17. Chahine EB. The Rise and Fall of Metronidazole for Clostridium difficile Infection. *Ann Pharmacother.* 2018;52:600–602.
18. Abdrabou AMM, Ul Habib Bajwa Z, Halfmann A, Mellmann A, Nimmesgern A, Margardt L, et al. Molecular epidemiology and antimicrobial resistance of Clostridioides difficile in Germany, 2014–2019. *Int J Med Microbiol.* 2021;311:151507.
19. Freeman J, Vernon J, Pilling S, Morris K, Nicholson S, Shearman S, et al. The ClosER study: results from a three-year pan-European longitudinal surveillance of antibiotic resistance among prevalent Clostridium difficile ribotypes, 2011–2014. *Clin Microbiol Infect.* 2018;24:724–731.
20. Popescu GA, Serban R, Pistol A, Niculcea A, Preda A, Lemeni D, et al. The Recent Emergence of Clostridium difficile Infection in Romanian Hospitals is Associated with a High Prevalence of Polymerase Chain Reaction Ribotype 027. *Balkan Med J.* 2018;35:191–195.
21. Tickler IA, Obradovich AE, Goering RV, Fang FC, Tenover FC; HAI Consortium. Changes in molecular epidemiology and antimicrobial resistance profiles of Clostridioides (Clostridium) difficile strains in the United States between 2011 and 2017. *Anaerobe.* 2019;60:102050.

22. Eubank TA, Gonzales-Luna AJ, Hurdle JG, Garey KW. Genetic Mechanisms of Vancomycin Resistance in *Clostridioides difficile*: A Systematic Review. *Antibiotics (Basel)*. 2022;11:258.
23. Peng Z, Jin D, Kim HB, Stratton CW, Wu B, Tang YW, et al. Update on Antimicrobial Resistance in *Clostridium difficile*: Resistance Mechanisms and Antimicrobial Susceptibility Testing. *J Clin Microbiol*. 2017;55:1998–2008.
24. Adler A, Miller-Roll T, Bradenstein R, Block C, Mendelson B, Parizade M, et al. A national survey of the molecular epidemiology of *Clostridium difficile* in Israel: the dissemination of the ribotype 027 strain with reduced susceptibility to vancomycin and metronidazole. *Diag Microbiol Infect Dis*. 2015;83:21–24.
25. McDonald LC, Gerding DN, Johnson S, Bakken JS, Carroll KC, Coffin SE, et al. Clinical Practice Guidelines for *Clostridium difficile* Infection in Adults and Children: 2017 Update by the Infectious Diseases Society of America (IDSA) and Society for Healthcare Epidemiology of America (SHEA). *Clin Infect Dis*. 2018;66:e1–e48.
26. Antonelli M, Martin-Loeches I, Dimopoulos G, Gasbarrini A, Vallecocchia MS. *Clostridioides difficile* (formerly *Clostridium difficile*) infection in the critically ill: an expert statement. *Intensive Care Med*. 2020;46:215–224.
27. Adelman MW, Woodworth MH, Shaffer VO, Martin GS, Kraft CS. Critical Care Management of the Patient with *Clostridioides difficile*. *Crit Care Med*. 2021;49:127–139.
28. Nasiri MJ, Goudarzi M, Hajikhani B, Ghazi M, Goudarzi H, Pouriran R. *Clostridioides (Clostridium) difficile* infection in hospitalized patients with antibiotic-associated diarrhea: A systematic review and meta-analysis. *Anaerobe*. 2018;50:32–37.
29. Saltzman T, Fazzari M, Chung S, Cunha BA, Blum S. The effect of probiotics on the incidence of *Clostridioides difficile*: Retrospective cohort analysis. *Am J Infect Control*. 2020;48:184–188.
30. Cao F, Chen CX, Wang M, Liao HR, Wang MX, Hua SZ, et al. Updated meta-analysis of controlled observational studies: proton-pump inhibitors and risk of *Clostridium difficile* infection. *J Hosp Infect*. 2018;98:4–13.
31. Dial S, Delaney JA, Barkun AN, Suissa S. Use of gastric acid-suppressive agents and the risk of community-acquired *Clostridium difficile*-associated disease. *JAMA*. 2005;294:2989–2995.
32. Wang Y, Ye Z, Ge L, Siemieniuk RAC, Wang X, Wang Y, et al. Efficacy and safety of gastrointestinal bleeding prophylaxis in critically ill patients: systematic review and network meta-analysis. *BMJ*. 2020;368:l6744.
33. Maraolo AE, Mazzitelli M, Zappulo E, Scotto R, Granata G, Andini R, et al. Oral Vancomycin Prophylaxis for Primary and Secondary Prevention of *Clostridioides difficile* Infection in Patients Treated with Systemic Antibiotic Therapy: A Systematic Review, Meta-Analysis and Trial Sequential Analysis. *Antibiotics (Basel)*. 2022;11:183.
34. Furuya-Kanamori L, Stone JC, Clark J, McKenzie SJ, Yakob L, Paterson DL, et al. Comorbidities, Exposure to Medications, and the Risk of Community-Acquired *Clostridium difficile* Infection: a systematic review and meta-analysis. *Infect Control Hosp Epidemiol*. 2015;36:132–141.
35. Peng Z, Ling L, Stratton CW, Li C, Polage CR, Wu B, et al. Advances in the diagnosis and treatment of *Clostridium difficile* infections. *Emerg Microbes Infect*. 2018;7:15.
36. Yin J, Kociolek LK, Same RG, Hsu AJ, Amoah J, Tamma PD. Oral Vancomycin May Be Associated With Earlier Symptom Resolution Than Metronidazole for Hospitalized Children With Nonsevere *Clostridioides difficile* Infections. *Open Forum Infect Dis*. 2019;6:ofz492.
37. Lo Vecchio A, Lancellata L, Tagliabue C, De Giacomo C, Garazzino S, Mainetti M, et al. *Clostridium difficile* infection in children: epidemiology and risk of recurrence in a low-prevalence country. *Eur J Clin Microbiol Infect Dis*. 2017;36:177–185.
38. Wolf J, Kalocsai K, Fortuny C, Lazar S, Bosis S, Korczowski B, et al. Safety and Efficacy of Fidaxomicin and Vancomycin in Children and Adolescents with *Clostridioides (Clostridium) difficile* Infection: A Phase 3, Multicenter, Randomized, Single-blind Clinical Trial (SUNSHINE). *Clin Infect Dis*. 2020;71:2581–2588.
39. Nicholson MR, Alexander E, Ballal S, Davidovics Z, Docktor M, Dole M, et al. Efficacy and Outcomes of Faecal Microbiota Transplantation for Recurrent *Clostridioides difficile* Infection in Children with Inflammatory Bowel Disease. *J Crohns Colitis*. 2022;16:7